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Consignor

-ri1'r'l'l+fl.6triln,frl+t'fr [12\-"J changZhou Anf ida Powel Techr.rologv Co., Ltd.

ffi,'llilr,iiiJLlxlirltilF 60 E ChangZhou Xinbei DistrictTianShan Road No.60

0s1983270441 j10732@ l63.com www.anyida-power.com

Ef qlM
Manufacturer

'di'r'llAFtsEi,H.f++tTrljR2\ "l ChangZhou Anyida Power Technolog.v Co., Ltd.
'titl'l'lTlr,i,[itlx.I,rltilfr60i ChangZhouXinbei DistrictTianShanRoadNo.60

051983210441 .j 10732(@ l63.com wu,r,,''. an), i d a-powe f . com

i,r|li*+in
Test lab

# lI {f ttiliti'jfi lL tTilA China Electronics Standardizatiorr Institute
-jL.r,itil:.tfrt{1(Ei l4-. j.1}r 1q No.I.ANDINGMENDoNGDAJIE, BEIJING"cFIINA

010-64102186 liuchaoidcesi.cn
http :i'iu,rvu'. css i. s n.1page,

index.htnr

H,ie'{H B Battery in formation

2f;r
Name

itr--q11Y1tr"fn=[rEitt
Prirnary Lithium Manganese
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2l0mAh 0.63Wh
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Dale of test report
20t6-01-22
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Test standard
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Altitude siurulation

At# Passed
r.2 iHraifl{i{
Thermal test

At6 Passed

r.3 +,EAifllji{
Vibration At* Passed
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Shock

At6 Passed

r.5 ,t*1rfEF6
Erternal shofi circuit At# Passed
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Crush

6t'6 Passed
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Overcharge
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Forced discharge
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Conclusion
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